

Certificate Of Analysis

Product No. B604369
Product Name: Polystyrene
CAS NO. 9003-53-6
Lot No. P2321070
Inspection Date: 2023-02-10
Reinspection Date: 2025-02-09

Test	Specification
BENDING ELASTICITY RATE	31000KG/CM2
BENDING STRENGTH	690(9800)
BURNING RATE	1/16"HB
FEATURES	PG-80
FLOW COEFFICIENT	4.0G/10MIN
HEAT DEFLECTION TEMPERATURE	81(178)()
IZOD IMPACT STRENGTH	1.7(0.31)KG-CM/CM
R SCALE	80
SOFTENING POINT	97(206)
SPECIFIC GRAVITY 23	1.05
TENSILE STRENGTH	500(7100)KG/CM2(LB/IN2)

Manager of Quality Control

